
    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:30



Cork County Council 
Dunmanway  WWD Application Form Version 6/08 

 This is a draft document and is subject to revision. 
 
 

 
 
 

Waste Water Discharge 
Licence 

Application Form 
 
 
 
 
 
 
 
 
 
 
 
 

Environmental Protection Agency 
PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-9160699 
Web: www.epa.ie Email: info@epa.ie 

EPA Ref. No:
(Office use only)

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.
[...]
The original design capacity of the existing WWTP is 1000p.e. while the future 
capacity is set at 3,500p.e. The WWTP was constructed in the 1960’s and has seen 
no significant upgrade since then. The existing WWTP does not incorporate an inlet 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:31



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 10 of 48 

works with screens and grit traps. The load to the existing plant is in excess of the 
design capacity that the plant was constructed to serve. Therefore the discharge 
standard for BOD and SS cannot be met on occasions. Furthermore, the hydraulic 
load of the primary settlement tanks (Imhoff tanks) and the humus tanks is 
excessive.  
 
The outfall from the existing wastewater treatment plant discharges to the River 
Bandon within an Area designated as an SAC. 
 
The existing wastewater treatment plant was built approximately 40 years ago. It 
was designed for a capacity of 1,000 PE and would have been intended to achieve 
the Royal Commission Effluent Treatment Standards of the time.  
The treatment works is typical for its size and time of construction, comprising 2 No. 
Imhoff Tanks for primary settlement, 2 No. percolating filters for secondary treatment 
and final humus tanks prior to discharge to the River Bandon via an outfall sewer. 
The sludge which is settled and partly stabilised in the Imhoff tanks is drawn off 
manually to sludge drying beds. There is no provision for humus sludge drawoff. 
 
Drawing No. Dunmanway_A1_03 shows a view form the inlet chamber at the 
WWTP with the Imhoff tanks on the left and the drying beds and trickling filters on 
the right. 
 
Based on the design capacity of the pumps installed in 1993, the current maximum 
influent flow from the pumping stations is 148 m3/h. However, it is reported by the 
caretaker for the scheme that the forward pumping capacity is greatly reduced when 
several pumps are operating simultaneously and it is considered unlikely that this 
maximum flow rate is achieved at present.  
 
The design capacity of the existing WWTP is 1,000 PE, while the future capacity is 
set at 3,500 PE. The load to the existing plant and especially the trickling filters will 
become so high, that the discharge standard for BOD cannot be met. Furthermore, 
the hydraulic load of the primary settlement tanks (Imhoff tanks) and the humus 
tanks will be excessive. Finally, the existing WWTP does not incorporate an inlet 
works with screens and grit traps. This will have to be constructed in the upgraded 
WWTP. 
 
It can be concluded, that the existing WWTP can hardly be re-used. Almost all 
process units have to be renewed or extended. Taking the structural status of the 
superstructures and plant into account, it is recommended to construct a new 
wastewater treatment plant at the same site. 
 
Quarry PS and Long Bridge PS 
The wastewater from the greater part of Dunmanway agglommeration is currently 
pumped from Quarry Road Pumping Station to the wastewater treatment plant via a 
150mm dia. rising main. A second pumping station at the Long Bridge Pumping 
Station pumps the remainder of the agglomeration catchment area to the WWTP via 
a 100mm dia. rising main. Both rising mains are pvc pipelines and they were 
installed in the early 1960’s as part of the Dunmanway Sewerage Scheme. Both 
pumping stations incorporate wet wells which are external to the pumping station 
building and which were originally open to the elements. In recent years these 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:31



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 11 of 48 

chambers have been covered in. Both pumping stations incorporate secondary 
outfalls which discharge to the Dirty and Bandon rivers respectively. 
 
The current structural and mechanical/electrical status of both pumping stations in 
Dunmanway is such that substantial works are required to refurbish the buildings 
and to comply with Health & Safety Legislation. Furthermore, the capacity of the 
existing pumps is not sufficient to cater for the flows arriving at the stations, 
particularly in incidents of heavy rainfall. Therefore, it is proposed to construct new 
pumping stations at the current sites. The location of the pumping stations referred 
to above as shown on Drg. No. Dunmanway – B4 - 13 in Attachment No. B4. 
 
The Proposal 
 
It is proposed to construct a new wastewater treatment plant on an extended site at 
the location of the existing waste water treatment plant in Dunmanway. The 
wastewater treatment plant will cater for a design population of 3,500pe. This 
includes for pollution loads from non-domestic sources such as shops, hotels, 
restaurants and local industries. No phasing of the upgrading of the WWTP is 
proposed.  
 
It is also proposed to construct new pumping stations at the sites of the existing 
Quarry Rd and Long Bridge pumping stations. The new pumping stations will 
incorporate stormwater holding tank which will reduce the frequencies of overflows 
to the Dirty River and the Bandon River, greatly reducing the polluting load on the 
rivers.  
 
A description of the Wastewater Works and the activities to be carried out 
therein 
 
It is proposed that the above works will be constructed in conjunction with the West 
Cork Grouped WWTP DBO Scheme. Contract documents have been approved by 
the DoEHLG for this scheme and final approval to proceed to tender is expected to 
be received in the near future. The programme for the construction of this scheme 
provides for a period of 18months in which to substantially complete the works.  
As is the nature of DBO contracts, the Contractor may specify which plant he 
chooses to meet the performance specification. With this in mind, the following is a 
description of the expected operation of the new plant. The rising mains from the 
two pumping stations would most likely be connected to an inlet works which will 
incorporate screening, grit removal, flow measurement and sampling. The flow 
would then enter the activated sludge tanks for the biological treatment. Separation 
of sludge and final effluent would take place in the secondary clarifiers, prior to flow 
measurement and discharging to the Bandon River. The process design will 
incorporate biological or chemical phosphorus reduction. Waste sludge would be 
pumped to the sludge thickening tank. Thickened sludge would be dewatered and 
stored in holding tank prior to removal off site for further treatment and disposal. 
 
As is the nature of DBO contracts, the plant will be operated by a private service 
provider on behalf of the local authority under a 20 year Operation and Maintenance 
Contract.  
 
The design flows to the plant are based on a contributing population of 2,404 p.e. 
with an expansion capacity to 3,500p.e. The effluent requirements specified for the 
proposed Wastewater Treatment Plant are as follows: 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:31



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 12 of 48 

 
Table A.1: Effluent Requirements 
 

Parameters Concentration 
(mg/l) 

Maximum 
Concentration 

(mg/l) 

Minimum 
Percentage 
Reduction 

BOD *25mgO2/l 50 mgO2/l 90 
Suspended 
Solids 

*35mg/l 70mg/l 90 

COD *125mgO2/l 250mgO2/l 75 
Phosphorus *1.5mg/l  80 
* Standard to be achieved in 95% of samples or more 
 
An indicative layout of the proposed wastewater treatment plant is shown on Drg. 
No. Dunmanway – A1 - 04 in Attachment A1. 
 
A summary of the proposed treatment processes is presented below: 
 
Preliminary Treatment Preliminary Treatment of the incoming sewage is 

carried out at the inlet works. Inlet works machinery unit 
comprising 2 No. continuous band screens 
(duty/standby) with 6mm spacing grit trap with bypass 
to remove screenings, grit and larger solids. Screenings 
are washed, compacted and bagged. Grit is classified 
and washed for disposal to landfill. Inlet works are 
envisaged in a building approximately 10m x 5m in plan 
and air treatment equipment will be provided for odour 
control. 

Secondary Treatment This stage comprises biological oxidation of the sewage 
by an activated sludge process followed by a settling 
stage. The dimensions of the two aeration basins are 
5m x 12.5m each and 4m (liquid) deep. The two final 
clarifiers have a diameter of 11m. 

Sludge Treatment  The sludge removed from the final clarifiers would be 
directed to a picket fence thickener. The thickened 
sludge will be stored in a sludge holding tank. Its 
volume is reduced so that it is suitable for 
transportation to the regional sludge hub centre for 
stabilisation and reuse. Both picket fence thickener and 
the sludge holding tank have a diameter of 4m and will 
be 5m high. 

Phosphorus Removal Phosphorus will be chemically removed by dosing a 
coagulant into the splitter box ahead of the aeration 
tanks. 

 
The Sources of Emissions from the Wastewater Works 
 

1 The primary discharge of the treated effluent through the outfall pipe into 
Bandon River. 

2 A screened overflow to the Dirty River from the Quarry Road pumping 
Station is proposed to cater for flows in excess of 12 DWF or in the case of 
power failure. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:31



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 13 of 48 

3  A screened overflow to the Bandon River from the Long Bridge Pumping 
Station is proposed to cater for flows in excess of 7 DWF or in the case of 
power failure. 

4 Noise and odour emissions from the treatment works units which are 
regulated by the limits set in the planning approval. 

 
Unscreened overflows from the existing Quarry Road and Long Bridge pumping 
Stations and discharges from Combined storm overflows to the Brewery and Dirty 
Rivers will be eliminated together with a percolation area from a package treatment 
plant at Dun Ogra on the Macroom Road. 
 
The nature and quantities of foreseeable emissions from the wastewater 
works into the receiving aqueous environment as well as identification of 
significant effects of the emissions on the environment 
 
The operation of the treatment works produces a treated effluent which is 
discharged to the Bandon River and a treated sludge which is reused on agricultural 
land, forestry land, or to landfill. These effluents and residue are described in detail 
above. There is no long term storage or accumulation of residues on the treatment 
works site.  
 
The discharge of treated effluent from the wastewater plant is via a single outfall 
pipeline to the Bandon River (see Drg. No. Dunmanway – B2 - 06 Attachment B2). 
The outfall is proposed to be relocated from its existing location in order to minimise 
the impact of the discharge of the treated effluent on the SAC in the Bandon River. 
 
The discharge at the pumping station of the excess storm water in storm/rainfall 
events (which occurs when the storage capacity of the storm tank is exceeded) via 
the outfall pipeline should not give rise to any significant adverse effects on the 
receiving waters as the storm water holding tank capacity conforms to the 
recommendation of the DoE Guidelines for Combined Storm Overflows.  
 
Environmental Impacts 
 
In conjunction with the Part 8 Planning process, Cork Co Co have prepared a 
document entitled “Determination whether Dunmanway Sewerage Scheme would or 
would not be likely to have significant effects on the environment” which 
encompasses a sub-threshold environmental assessment of the impact of the 
proposed WWTP.  
 
The discharge of effluent from the wastewater treatment plant at Dunmanway 
together with the overflows from the pumping stations at the Quarry Road and the 
Long bridge have a negative impact on water quality in the Rivers Bandon and Dirty 
at present. The proposed scheme will improve the quality of the effluent being 
discharged from the wastewater treatment plant and will greatly reduce the 
frequency of discharges from the pumping stations. The incorporation of phosphorus 
removal at the treatment plant will reduce the nutrient load on the river. The 
relocation of the outfall serving the WWTP plant will serve to protect the river mussel 
habitats within the river Bandon.  
 
The proposed effluent quality standards will meet the requirements stated in the 
Urban Wastewater Directive. 
 
The proposed technology and other techniques for preventing or where this is 
not possible, reducing emissions from the wastewater works 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:31



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 14 of 48 

 
Technologies 
At Dunmanway WWTP, standby pumps and mobile generator equipment will be 
provided in order to ensure continuation of the wastewater and sludge treatment 
operations and to comply with specified standards in case of equipment failures or 
breakdowns. Standby equipment will be installed in the critical processes should the 
duty units fail. 
 
Techniques 
Overall management responsibility for operation of the treatment works is borne by 
Cork County Council. However, operation of the wastewater treatment plant and 
management of sludge transport, treatment and disposal will be contracted out to a 
private service provider through a 20 year operation and maintenance contract. Full 
time staff will be employed by the service provider to run the facility and to carry out 
the required monitoring and maintenance requirements. 
 
Further measures planned to comply with the general principle of the basic 
obligations of the operator, i.e. that no significant pollution is caused. 
 
 
Prevention of Pollution 
The operation of the treatment works produces a treated effluent in compliance with 
the specific standards prior to its discharge to the River Bandon.  
 
Toxic Substances 
All chemicals and dangerous substances will be stored safely at all times and 
appropriate safety measures will be taken to ensure against leakage and spillage in 
accordance with relevant Health and Safety Legislation. Chemical and diesel 
storage tanks will be bunded to contain these liquids in the event of a leak occurring 
in the storage tanks. 
 
Measures planned to monitor emissions into the environment 
Monitoring the operation of the wastewater treatment plant will be carried out on 
private basis by private plant operators. This monitoring will ensure that all the 
processes operate optimally, including the odour control system. Analysis of the final 
effluent and treated sludge is carried out on a routine basis as evidenced by the 
results contained in Section E. 
 
The spreading of treated sludge on agricultural land is logged and regulated in order 
to ensure the protection of surface water and groundwater from risk of pollution. 
 
Monitoring of water quality in the Brewery, Dirty and the Bandon River is carried out 
by both Cork County Council and the EPA. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:31



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 15 of 48 

SECTION B: GENERAL 
 
Advice on completing this section is provided in the accompanying Guidance 
[...]
prioritised provide details on funding, (local or national), allocated to the capital 
project. Provide details on the extent and type of work to be undertaken and 
the likely timeframes for this work to be completed. 
 
Attachment B.10 should contain the most recent development programme, 
including a copy of any approved funding for the project and a timeframe for 
the completion of the necessary works to take place.  
 

Yes No Attachment included 
 

√  

B.11 Significant Correspondence 
 
Provide a summary of any correspondence resulting from a Section 63 notice 
issued by the Agency in relation to the waste water works under the 
Environmental Protection Agency Acts, 1992 and 2003, as amended by Section 
13 of Protection of the Environment Act, 2003. 

 
Attachment B.11 should contain a summary of any relevant correspondence 
issued in relation to a Section 63 notice.  
 

Yes No Attachment included 
 

NOT APPLICABLE 

 

B.12 Foreshore Act Licences. 
 
Provide a copy of the most recent Foreshore Act licence issued in relation to 
discharges from the waste water works issued under the Foreshore Act 1933. 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:31



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 23 of 48 

Attachment B.12 should contain the most recent licence issued under the 
Forsehore Act 1933, including a copy of all conditions attached to the licence 
and any monitoring returns for the previous 12-month period, if applicable. 
  

Yes No Attachment included 
 

NOT APPLICABLE 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:31



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 24 of 48 

SECTION C: INFRASTRUCTURE & OPERATION 
Advice on completing this section is provided in the accompanying Guidance 
Note.   

C.1 Operational Information Requirements 
Provide a description of the plant, process and design capacity for the areas of the 
waste water works where discharges occur, to include a copy of such plans, 
drawings or maps, (site plans and location maps, process flow diagrams), and such 
other particulars, reports and supporting documentation as are necessary to 
describe all aspects of the area of the waste water works discharging to the 
aquatic environment. Maps and drawings must be no larger than A3 size. 
 

C.1.1 Waste Water Treatment Plant 
 

Introduction 

Dunmanway is located at the confluence of the Brewery and the Dirty 
rivers with the Bandon River. It is sheltered by elevated land on three 
sides. To the north and west lie the foothills of the Shehy Mountains and 
to the south lie smaller hills. The topography and landscape of the wider 
area consists of pasture, rough grazing and rock outcrop. 

Existing Situation 

Existing Wastewater Treatment Plant 

The existing wastewater treatment plant in Dunmanway is located in the 
townland of Dunmanway North approximately 60km west of Cork City 
(see Drg No. Dunmanway – A1 - 01 in attachment A1). This plant treats 
the domestic sewage from the town and its immediate environs as well 
as non domestic/industrial flows. The extent of the agglomeration is 
shown on Drg. No. Dunmanway - B1 - 06 in Attachment B1.  

 

The original design capacity of the existing WWTP is 1000p.e. while the 
future capacity is set at 3,500p.e. The WWTP was constructed in the 
1960’s and has seen no significant upgrade since then. The existing 
WWTP does not incorporate an inlet works with screens and grit traps. 
The load to the existing plant is in excess of the design capacity that the 
plant was constructed to serve. Therefore the discharge standard for 
BOD and SS cannot be met on occasions. Furthermore, the hydraulic 
load of the primary settlement tanks (Imhoff tanks) and the humus 
tanks is excessive.  
 
The outfall from the existing wastewater treatment plant discharges to 
the River Bandon within an Area designated as an SAC. 
 

The existing wastewater treatment plant was built approximately 40 
years ago. It was designed for a capacity of 1,000 PE and would have 
been intended to achieve the Royal Commission Effluent Treatment 
Standards of the time.  

The treatment works is typical for its size and time of construction, 
comprising 2 No. Imhoff Tanks for primary settlement, 2 No. percolating 
filters for secondary treatment and final humus tanks prior to discharge 
to the River Bandon via an outfall sewer. The sludge which is settled and 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:32



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 25 of 48 

partly stabilised in the Imhoff tanks is drawn off manually to sludge 
drying beds. There is no provision for humus sludge drawoff. 
 

Drawing No. Dunmanway_A1_03 shows a view form the inlet chamber at 
the WWTP with the Imhoff tanks on the left and the drying beds and 
trickling filters on the right. 
 

Based on the design capacity of the pumps installed in 1993, the current 
maximum influent flow from the pumping stations is 148 m3/h. 
However, it is reported by the caretaker for the scheme that the forward 
pumping capacity is greatly reduced when several pumps are operating 
simultaneously and it is considered unlikely that this maximum flow rate 
is achieved at present.  

 

The design capacity of the existing WWTP is 1,000 PE, while the future 
capacity is set at 3,500 PE. The load to the existing plant and especially 
the trickling filters will become so high, that the discharge standard for 
BOD cannot be met. Furthermore, the hydraulic load of the primary 
settlement tanks (Imhoff tanks) and the humus tanks will be excessive. 
Finally, the existing WWTP does not incorporate an inlet works with 
screens and grit traps. This will have to be constructed in the upgraded 
WWTP. 

 

It can be concluded, that the existing WWTP can hardly be re-used. 
Almost all process units have to be renewed or extended. Taking the 
structural status of the superstructures and plant into account, it is 
recommended to construct a new wastewater treatment plant at the 
same site. 

 
It is proposed to construct a new wastewater treatment plant on an 
extended site at the location of the existing waste water treatment plant 
in Dunmanway. The wastewater treatment plant will cater for a design 
population of 3,500pe. This includes for pollution loads from non-
domestic sources such as shops, hotels, restaurants and local industries. 
No phasing of the upgrading of the WWTP is proposed.  
 
It is also proposed to construct new pumping stations at the sites of the 
existing Quarry Rd and Long Bridge pumping stations. The new pumping 
stations will incorporate stormwater holding tank which will reduce the 
frequencies of overflows to the Dirty River and the Bandon River, greatly 
reducing the polluting load on the rivers.  
 
A description of the Wastewater Works and the activities to be 
carried out therein 
 
It is proposed that the above works will be constructed in conjunction 
with the West Cork Grouped WWTP DBO Scheme. Contract documents 
have been approved by the DoEHLG for this scheme and final approval 
to proceed to tender is expected to be received in the near future. The 
programme for the construction of this scheme provides for a period of 
18months in which to substantially complete the works.  

As is the nature of DBO contracts, the Contractor may specify which 
plant he chooses to meet the performance specification. With this in 
mind, the following is a description of the expected operation of the new 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:32



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 26 of 48 

plant. The rising mains from the two pumping stations would most likely 
be connected to an inlet works which will incorporate screening, grit 
removal, flow measurement and sampling. The flow would then enter 
the activated sludge tanks for the biological treatment. Separation of 
sludge and final effluent would take place in the secondary clarifiers, 
prior to flow measurement and discharging to the Bandon River. The 
process design will incorporate biological or chemical phosphorus 
reduction. Waste sludge would be pumped to the sludge thickening tank. 
Thickened sludge would be dewatered and stored in holding tank prior to 
removal off site for further treatment and disposal. 
 

As is the nature of DBO contracts, the plant will be operated by a private 
service provider on behalf of the local authority under a 20 year 
Operation and Maintenance Contract.  
 
The design flows to the plant are based on a contributing population of 
2,404 p.e. with an expansion capacity to 3,500p.e. The effluent 
requirements specified for the proposed Wastewater Treatment Plant are 
as follows: 
 
Table A.1: Effluent Requirements 
 
Parameters Concentration 

(mg/l) 
Maximum 
Concentr

ation 
(mg/l) 

Minimum 
Percenta

ge 
Reductio

n 
BOD *25mgO2/l 50 mgO2/l 90 
Suspended 
Solids 

*35mg/l 70mg/l 90 

COD *125mgO2/l 250mgO2/l 75 
Phosphorus *1.5mg/l  80 
* Standard to be achieved in 95% of samples or more 
 
An indicative layout of the proposed wastewater treatment plant is 
shown on Drg. No. Dunmanway – A1 - 04 in Attachment A1. 
 
A summary of the proposed treatment processes is presented below: 
 
Preliminary 
Treatment 

Preliminary Treatment of the incoming 
sewage is carried out at the inlet works. Inlet 
works machinery unit comprising 2 No. 
continuous band screens (duty/standby) with 
6mm spacing grit trap with bypass to remove 
screenings, grit and larger solids. Screenings 
are washed, compacted and bagged. Grit is 
classified and washed for disposal to landfill. 
Inlet works are envisaged in a building 
approximately 10m x 5m in plan and air 
treatment equipment will be provided for 
odour control. 

Secondary 
Treatment 

This stage comprises biological oxidation of 
the sewage by an activated sludge process 
followed by a settling stage. The dimensions 
of the two aeration basins are 5m x 12.5m 
each and 4m (liquid) deep. The two final 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:32



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 27 of 48 

clarifiers have a diameter of 11m. 
Sludge Treatment  The sludge removed from the final clarifiers 

would be directed to a picket fence thickener. 
The thickened sludge will be stored in a 
sludge holding tank. Its volume is reduced so 
that it is suitable for transportation to the 
regional sludge hub centre for stabilisation 
and reuse. Both picket fence thickener and 
the sludge holding tank have a diameter of 
4m and will be 5m high. 

Phosphorus 
Removal 

Phosphorus will be chemically removed by 
dosing a coagulant into the splitter box 
ahead of the aeration tanks. 

 
C.1.2 Pumping Stations 
 
For each pump station operating within the waste water works, provide 
details of the following: 
 

• Number of duty and standby pumps at each pump station;  
• The measures taken in the event of power failure;  
• Details of storage capacity at each pump station;  
• Frequency and duration of activation of emergency overflow to 

receiving waters.  Clarify the location where such discharges enter 
the receiving waters. 

 
C1.3 Storm Water Overflows 
 
For each storm water overflow within the waste water works the following 
information shall be submitted: 
 

• An assessment to determine compliance with the criteria for storm 
water overflows, as set out in the DoEHLG ‘Procedures and Criteria 
in Relation to Storm Water Overflows’, 1995 and any other guidance 
as may be specified by the Agency, and  

• Identify whether any of the storm water overflows are to be 
decommissioned, and identify a date by which these overflows will 
cease, if applicable. 

 
 
Attachment C.1 should contain supporting documentation with regard to the 
plant and process capacity, systems, storm water overflows, emergency overflows, 
etc., including flow diagrams of each with any relevant additional information. 
These drawings / maps should also be provided as geo-referenced digital 
drawing files (e.g. ESRI Shapefile, MapInfo Tab, AutoCAD or other upon 
agreement) in Irish National Grid Projection.   This data should be provided to 
the Agency on a separate CD-Rom containing sections B.1, B.2, B.3, B.4, B.5, 
D.2, E.3 and F.2.  
 
 

Yes No Attachment included 
 

√  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:32



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 28 of 48 

C.2 Outfall Design and Construction 

Provide details on the primary discharge point & secondary discharge points and 
storm overflows to include reference, location, design criteria and construction 
detail. 
 
Attachment C.2 should contain any supporting documentation on the design and 
construction of any and all discharge outfalls, including stormwater overflows, 
from the waste water works. 
 
 

Yes No Attachment included 
 

√  

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:02:59:32



Cork County Council 
Dunmanway WWD Application Form V6/08 

Page 29 of 48 

SECTION D: DISCHARGES TO THE AQUATIC 
ENVIRONMENT 

Advice on completing this section is provided in the accompanying Guidance 
Note.   
 
Give particulars of the source, location, nature, composition, quantity, 
level and rate of discharges arising from the agglomeration and, where 
relevant, the period or periods during which such emissions are made or 
are to be made. 
 
Details of all discharges of waste water from the agglomeration should 
be submitted via the following web based link: 
http://78.137.160.73/epa_wwd_licensing/.  The applicant should address in 
particular all discharge points where the substances outlined in Tables 
D.1(i), (b) & (c) and  D.1(ii), (b) & (c) of Annex 1 are emitted. 
 
Where it is considered that any of the substances listed in Annex X of 
the Water Framework Directive (2000/60/EC) or any of the Relevant 
Pollutants listed in Annex VIII of the Water Framework Directive 
(2000/60/EC) are being discharged from the waste water works or are 
seen to be present in the receiving water environment downstream of a 
discharge from the works (as a result of any monitoring programme, 
e.g., under the Water Framework Directive Programme of Measures) the 
applicant shall screen the discharge for the relevant substance.  
 

D.1 Discharges to Surface Waters 

Details of all discharges of waste water from the agglomeration should be 
supplied via the following web based link: 
http://78.137.160.73/epa_wwd_licensing/.  Tables D.1(i)(a), (b) & (c), should be 
completed for the primary discharge point from the agglomeration and Tables 
D.1(ii)(a), (b) & (c) should be completed for each secondary discharge point, 
where relevant.  Table D.1(iii)(a) should be completed for each storm water 
overflow.  Individual Tables must be completed for each discharge point.   
 
Where monitoring information is available for the influent to the plant this data 
should also be provided in response to Section D.1. 
 
Supporting information should form Attachment D.1   